

OFFICE OF THE ASSISTANT ENGINEER
R.W.D. QUALITY CONTROL DIVISION, BIHARSHARIF
CONCRETE CUBE TEST RESULT
OBSERVATION SHEET AND TEST REPORT

Name of work/Project:- NH 82, Road to Bhairi Bigha

Name of scheme:- R R S M P

Name of Agency:- M/S Brijay Construction

Name of Sample:- B35

Location:- B35 M

Ref. :- EE/AE, RWD, Works Div./Sub Div. Asthanwan Vide Ltr No.- 258 Date 01/06/2025

Date of Collection/Received in Lab:- 03/06/2025

Date of Test:- 07/06/2025

Package No./Agreement No:- 01/CM&D/2025-26

Sl No.	Description								Test 7/28 Days			Remarks
	Date of Concrete Casting	Member Under Construction	Proportion of Mix/Grade	Identification Of Marks	Wt. Of Sample In (kg)	Area of mould (cm ²)	Load at Initial Cracking (KN/Tone)	Maximum Load In (KN/Tone)	Crushing Strength in Kg/cm ²	Average Crushing Strength in kg/cm ²	Required Crushing in kg/cm ²	
1	2	3	4	5	6	7	8	9	10	11	12	13
	1/06/25	CCP	M35	BH1	8.325	225	750	775	351.4			
	01/06/25	CCP	M35	BH2	8.325	225	760	785	356.0	354.4	350.0	
	01/06/25	CCP	M35	BH3	8.400	225	755	795	356.0			

Houssin
07/06/25
T.S
Quality Control Division, Biharsharif

Shyam
07/06/25
A.E
Quality Control Division, Biharsharif

